
MODULE, SCS-SIDEKICK DIRECT INJECTION, LOW
 VOLUME

REPLACEMENT PARTS
063-0171-958

ITEM DESCRIPTION RAVEN PART #
1 Weldment, Platform 116-0159-484
2 Module, Pump/Motor 063-0171-974
3 Tube, Formed Upright 107-0171-374
4 Strap, Tank Mounting, Stainless 107-0171-375
5 Bolt, J-Hook 321-0000-316
6 Tank, 24 Gal. 118-0159-016
7 Cover, Fillwell 118-0159-012
8 Saddle, Molded 118-0159-007
9 Valve, 3-Way 334-0001-037
10 Valve, 1 PSI Check 333-0011-001
11 Fitting, Nipple 1/2” x 4” 107-0159-907
12 Bushing, 3/4” x 1/2” 333-0003-037
13 Street Elbow, 1/2” 333-0007-031
14 Plug, 1/2” 333-0009-063
15 Close Nipple 1/2” 333-0008-154
16 Nipple, 1/2” x 3” 333-0008-472
17 Elbow, 1/2” 333-0002-132
18 Strainer, 1/2” 333-9000-008
19 Hosebarb, 1/2” NPT to 3/4” 333-0002-109
20 Bushing 333-0003-068
21 Close Nipple, 3/8” 333-0008-271
22 Nozzle Nipple 333-0008-164
23 Hose Shank 333-0002-061
24 Nozzle Cap 333-0009-028
25 Bushing, 3/4” to 1/4” 333-0003-039
26 Nozzle Body 333-0002-901
27 Elbow, 1/4” NPT to 3/4” Hosebarb 333-0002-040
28 Hose, 3/4” EVA 214-0001-005
29 Hose, 3/8” EVA 214-0001-002
30 Hose Clamp 435-3003-003
31 Hose Clamp 435-3003-002
32 Teflon Washer 313-2202-460
33 Cap 333-0002-902
34 Bolt, 3/8-16 x 1 1/4” 311-0054-106
35 Bolt, 5/16-18 x 1 3/4” 311-0052-108
36 Bolt, 1/4-20 x 5/8” 311-0050-202
37 Lock Washer 3/8” 313-1000-022
38 Washer 313-2300-122
39 Washer 313-2300-012
40 Reducing Nipple, 1/2” x 3/8” 333-0008-180
41 Washer 313-2301-810
42 Lock Washer 1/4” 313-1000-017
43 Hex Nut, 3/8-16 312-1001-037
44 Hex Nut, 5/16-18, Nylon Lock 312-4000-059
45 Star Washer 14mm External 313-3000-032
46 Hosebarb, 1/2” HB x 1/2” NPT 333-0002-031
47 Street Elbow, 3/8” 333-0002-170
48 Plug, 3/8” 333-9000-062
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